
Wastewater treatment 
performance

2015 
SUPPLEMENTARY 

MATERIAL



SUPPLEMENTARY
MATERIAL

1

Wastewater Treatment  
Performance

WATERCARE  SERV ICES  L IM ITED     2015  SUPPLEMENTARY  MATER IAL

Each day, Watercare Services Limited (Watercare) supplies around  
326 million litres of water to the people of Auckland and collects,  
treats and discharges around 400 million litres of wastewater. This 
includes stormwater where there is a combined wastewater and 
stormwater network.

Wastewater is 99.97 per cent water. The remainder includes organic 
waste, fats, oil and grease, and debris such as sand, grit and plastic. 
In addition, wastewater can include household chemicals, which can 
be harmful to the health of harbours and waterways, making effective 
[...]
SUPPLEMENTARY
MATERIAL

9

Wastewater Treatment  
Performance

WATERCARE  SERV ICES  L IM ITED     2015  SUPPLEMENTARY  MATER IAL

The Pukekohe WWTP is located at Parker Lane, Tuakau. The wastewater 
treatment system consists of the following unit processes:

• Septage recipient tank

• Inlet step screen and grit removal

• Sequencing batch reactors (SBRs)

• Decant pond

• UV disinfection

• Polishing wetland

• Sludge oxidation pond

There are no sludge processing facilities as waste sludge is discharged to 
an old oxidation pond and supernatant is recycled back to the treatment 
plant influent.

Treated effluent is discharged into Parker Lane Stream via a seepage bed.

Assessment of Plant Performance

Effluent Discharge Volumes

Flow monitoring indicates that the maximum dry weather daily discharge 
limit was met during this reporting year. Peaks in flow occurred during 
high rainfall events and/or following consecutive days of rainfall, 
therefore not considered as breaches.

Effluent Quality Monitoring 

The solids exceedance (NFR and BOD) was due to algae in pond 
supernatant, valve failure and individual SBR isolation during 
maintenance. The 90% Ammoniacal Nitrogen non-compliance  
related to a one-off blower aeration control instability. The Maximum 

Faecal Coliform non-compliance related to a one-off incident of 
sample bottle contamination.

No further planned SBR isolations will happen until the major upgrade of 
the plant, in order to limit exceedance in solids. Former DO probes have 
been replaced with improved optical probes. Temporary alkalinity dosing 
facilities have been installed. We are investigating hypochlorite dosing to 
control filamentous bulking and minimise risk of SBR solids carryover.

There is a major upgrade planned with conversion of SBRs to MBRs 
and building of a sludge processing facility. This upgrade is to facilitate 
projected growth requirements.  

An aerated selector basin is being constructed prior to the screens and 
SBRs to balance the trade waste flows and loads from Yashilli dairy 
processing plant in Pukekohe (basin upgrade increases BOD treatment 
capacity by 20%). Yashilli commenced initial production tests on  
29 March 2015.

Complaints and Incidents

One odour complaint was reported during this year at Pukekohe WWTP. 
No incidents were recorded for this reporting year.

Summary of Plant Performance

The Pukekohe WWTP generally operates effectively and predominantly 
complies with the consent conditions, apart from infrequent breaches.  
A new consent application has been lodged.

Pukekohe Wastewater  
Treatment Plant



SUPPLEMENTARY
MATERIAL

10

Wastewater Treatment  
Performance

WATERCARE  SERV ICES  L IM ITED     2015  SUPPLEMENTARY  MATER IAL

Wastewater Treatment Plant Performance – Pukekohe 

Jul
2014

Aug
2014

Sept
2014

Oct
2014

Nov
2014

Dec
2014

Jan
2015

Feb
2015

Mar
2015

Apr
2015

May
2015

Jun
2015

No 
940331 
Consent 

Limits

Plant load 

90% of 26 fortnightly samples tested to current month

BOD (% of samples) 100% 100% 100% 96% 96% 96% 96% 96% 96% 96% 96% 96% ≤ 12 g/m3

NFR (% of samples) 96% 96% 100% 96% 96% 96% 96% 96% 96% 96% 96% 96% ≤ 18 g/m3

Maximum of 26 fortnightly samples tested to current month

BOD (g/m3) 12.0 12.0 10.0 28.0 28.0 28.0 28.0 28.0 28.0 28.0 28.0 28.0 ≤ 15 g/m3

NFR (g/m3) 20.0 20.0 18.0 56.0 56.0 56.0 56.0 56.0 56.0 56.0 56.0 56.0 ≤ 20 g/m3

Nutrients

90% of 26 fortnightly samples tested to current month

Total phosphorus (% of samples) 96% 96% 100% 100% 100% 96% 96% 96% 96% 96% 96% 96% ≤ 8 g/m3

Nitrogen in ammoniacal form  
(% of samples)

88% 85% 85% 85% 88% 88% 88% 88% 88% 88% 88% 85% ≤ 10 g/m3

Maximum of 26 fortnightly samples tested to current month

Total phosphorus (g/m3) 8.7 8.7 7.2 7.2 7.2 8.6 8.6 8.6 8.6 8.6 8.6 8.6 ≤ 10 g/m3

Nitrogen in ammoniacal form (g/m3) 13.0 14.0 15.0 15.0 14.0 14.0 14.0 14.0 14.0 14.0 14.0 14.0 ≤ 15 g/m3

Pathogens

90% of 26 fortnightly samples tested to current month

Faecal Coliform (% of samples) 96% 96% 96% 96% 100% 100% 100% 100% 100% 100% 100% 96%
≤ 1000 

cfu/ 
100mL

Maximum of 26 fortnightly samples tested to current month

Faecal Coliform (cfu/100mL) 26000 26000 26000 26000 530 530 530 530 530 530 530 3000
≤ 10000 

cfu/100mL

Breaches of resource consents YTD

Breaches of consent conditions 2 2 2 4 3 3 3 3 3 3 3 3 34

Resolved WTP source incidents and complaints YTD Target

Reportable odour incidents 0 0 0 0 0 0 0 0 0 0 0 0 0 0

Odour complaints 0 0 0 0 0 0 1 0 0 0 0 0 1 0

Insect complaints 0 0 0 0 0 0 0 0 0 0 0 0 0 0

Noise complaints 0 0 0 0 0 0 0 0 0 0 0 0 0 0

Other complaints (dust) 0 0 0 0 0 0 0 0 0 0 0 0 0 0

Total 0 0 0 0 0 1 0 0 0 0 0 1

Maximum Daily Discharge Volume Consent 
limit

(Dry Weather Flow)"

Peak day (m3/day) 13,459 14,072 16,845 9,524 9,928 11,188 6,324 6,657 7,954 10,184 15,953 16,846 < 8450



SUPPLEMENTARY
MATERIAL

11

Wastewater Treatment  
Performance

WATERCARE  SERV ICES  L IM ITED     2015  SUPPLEMENTARY  MATER IAL

The Waiuku WWTP is located opposite property 131 Mission Bush Road, 
Waiuku. The unit processes applied in this plant include the following:

• Aeration ponds

• Gravel beds

• UV disinfection

• Effluent storage pond

Treated effluent is discharged into the Waiuku Estuary.

Assessment of Plant Performance

Effluent Discharge Volumes

There was one exceedance of daily discharge volume, in May. This was a 
one off event.

Effluent Quality Monitoring 

The non-compliance in 92%-tile NFR relates to a one-off NFR exceedance 
in December caused by high pond algae concentrations due to warm 
sunny weather. The plant has always been compliant since then.

Complaints and Incidents

No complaints were reported during this year at Waiuku WWTP. No 
incidents were recorded for this reporting year.

Summary of Plant Performance

The WWTP has provided adequate treatment of wastewater throughout 
the reporting year. 

A new consent (24130) was granted in September 2014. The new 
consent has generally more appropriate consent limits for an oxidation 
pond based WWTP but requires improved Management Plans for Air 
Quality and Receiving Environment Monitoring (AQMP and REMP). It is 
anticipated that flow will no longer be non-compliant, and ammonia 
should also be compliant with new summer and winter ammonia limits. 
NFR could potentially be non-compliant on an infrequent basis.

Waiuku Wastewater 
Treatment Plant



SUPPLEMENTARY
MATERIAL

12

Wastewater Treatment  
Performance

WATERCARE  SERV ICES  L IM ITED     2015  SUPPLEMENTARY  MATER IAL

Wastewater Treatment Plant Performance – Waiuku 

Jul
2014

Aug
2014

Sept
2014

Oct
2014

Nov
2014

Dec
2014

Jan
2015

Feb
2015

Mar
2015

Apr
2015

May
2015

Jun
2015

No 24130 
Consent 

Limits

Plant load 

92 Percentile of 12 consecutive monthly samples

BOD (g/m3) 8.9 8.9 8.9 8.9 8.5 8.5 8.5 8.5 8.1 7.5 6.7 5.9 ≤ 20 g/m3

NFR (g/m3) 42.8 42.8 42.8 42.8 42.8 66.0 66.0 66.0 56.0 34.4 33.6 37.0 ≤ 45 g/m3

Nutrients

92 Percentile of 12 consecutive monthly samples

Total phosphorus (g/m3) 5.7 5.7 5.7 5.7 6.3 7.4 7.4 7.4 6.8 6.7 6.7 6.6 ≤ 8 g/m3

Nitrogen in ammoniacal form  
(g/m3) Summer (Dec-Mar)

N.A. N.A. N.A. N.A. N.A. 0.4 0.4 0.4 0.4 N.A. N.A. N.A. ≤ 5 g/m3

Nitrogen in ammoniacal form  
(g/m3) Winter (Apr-Nov)

11.0 11.0 11.2 11.2 11.2 N.A. N.A. N.A. N.A. 11.0 11.0 9.4 ≤ 12 g/m3

Total Inorganic Nitrogen (g/m3) 17.2 16.4 19.1 19.1 19.1 19.1 19.1 19.1 18.8 18.4 18.3 18.1 ≤ 20 g/m3

Pathogens

92 Percentile of 12 consecutive monthly samples

Enterococci (cfu/100mL) 9.1 9.1 9.1 9.1 9.1 9.1 8.8 8.1 7.5 6.9 1.6 1.6
≤ 150 

cfu/ 
100mL

Faecal Coliform (cfu/100mL) N.A. N.A. N.A. N.A. 1.6 1.6 14.8 16.0 13.2 10.5 8.8 7.5
≤ 430 

cfu/ 
100mL

92 Percentile of 12 consecutive monthly samples

Dissolved oxygen (g/m3) 5.4 6.0 5.4 5.4 6.2 6.5 6.3 6.4 6.5 6.5 7.4 6.9 > 2 g/m3

Breaches of resource consents YTD

Breaches of consent conditions 0 0 0 0 0 1 1 1 1 0 0 0 4

Resolved WTP source incidents and complaints YTD Target

Reportable odour incidents 0 0 0 0 0 0 0 0 0 0 0 0 0 0

Odour complaints 0 0 0 0 0 0 0 0 0 0 0 0 0 0

Insect complaints 0 0 0 0 0 0 0 0 0 0 0 0 0 0

Noise complaints 0 0 0 0 0 0 0 0 0 0 0 0 0 0

Other complaints (dust) 0 0 0 0 0 0 0 0 0 0 0 0 0 0

Total 0 0 0 0 0 0 0 0 0 0 0 0 0

Maximum Daily Discharge Volume Consent 
limit

Peak day (m3/day) 3,639 2,881 3,842 2,884 2,927 3,103 1,626 1,805 3,189 1,901 6,554 4,118

 < 5500m3/
day + 

33m3/
day/1mm 
rainfall @ 

rainfall > 
40mm/

week 



SUPPLEMENTARY
MATERIAL

13

Wastewater Treatment  
Performance

WATERCARE  SERV ICES  L IM ITED     2015  SUPPLEMENTARY  MATER IAL

The Beachlands-Maraetai (Beachlands) WWTP is located at 100 Okaroro 
Drive, Beachlands; approximately 20 km east of Howick.

It is an activated sludge plant with biological nutrient removal (BNR) 
capacity (a 4-stage Bardenpho process). The following main unit 
processes are constructed at this WWTP for wastewater treatment and 
biosolids management:

• Screen and grit removal

• 4 stage Bardenpho lagoon

• Clarifier

• Disc filtration

• UV disinfection

• 2 stage sludge digestion lagoons, and

• Sludge drying bed

The treated effluent is discharged into the Te Puru Stream (known as  
Te Puru Pond) via ground soakage. All dewatered biosolids are taken to  
a permitted solid waste landfill for disposal.

Assessment of Plant Performance

Effluent Discharge Volumes

Effluent volume discharge limits were met for the reporting year. 

Effluent Quality Monitoring

Results of monitoring indicate that compliance with all discharge 
standards was achieved during this reporting year. 

Complaints and Incidents

No complaints were reported during this year at Beachlands WWTP.  
No incidents were recorded for this reporting year.

Summary of Plant Performance

Beachlands WWTP has performed well during this reporting year. 
All discharge volume limits were met and effluent quality standards 
consistently complied with.

Beachlands  
Wastewater  
Treatment Plant



SUPPLEMENTARY
MATERIAL

14

Wastewater Treatment  
Performance

WATERCARE  SERV ICES  L IM ITED     2015  SUPPLEMENTARY  MATER IAL

Wastewater Treatment Plant Performance – Beachlands

Jul
2014

Aug
2014

Sept
2014

Oct
2014

Nov
2014

Dec
2014

Jan
2015

Feb
2015

Mar
2015

Apr
2015

May
2015

Jun
2015

No 26875 
Consent 

Limits

Plant load 

90 percentile on 10 consecutive samples tested to current month

BOD (g/m3) 2.9 3.4 4.8 4.5 1.2 1.2 1.4 1.2 4.7 2.4 10.3 10.3 < 15

NFR (g/m3) 8.8 7.3 7.3 9.7 9.7 10.1 11.2 13.1 14.5 15.4 12.3 11.1 < 15

Nutrients (g/m3)

95 percentile on 20 consecutive samples tested to current month

Nitrogen in ammoniacal form  
(g/m3) Summer (Nov-Apr)

N.A. N.A. N.A. N.A. 0.4 0.4 0.7 0.7 0.4 0.7 N.A. N.A. < 4

Nitrogen in ammoniacal form  
(g/m3) Winter (May-Oct)

0.4 0.4 0.4 0.4 N.A. N.A. N.A. N.A. N.A. N.A. 0.4 0.4 < 5

90 percentile on 10 consecutive samples tested to current

Nitrogen in nitrate form (g/m3) 14.0 11.1 12.3 15.3 12.6 12.2 12.2 6.8 5.7 3.1 5.8 5.1 < 15

Reactive phosphorus (g/m3) 3.5 2.5 2.5 3.1 3.9 4.2 4.7 4.7 4.0 3.3 2.9 3.3 < 5

Pathogens

Median on 10 consecutive samples tested to current month

Faecal Coliform (cfu/100mL) 1.6 1.6 1.6 1.6 1.6 1.6 1.8 2.0 1.6 1.6 1.6 1.6 < 14

Breaches of resource consents YTD

Breaches of consent conditions 0 0 0 1 0 0 0 0 0 1 0 0 2

Resolved WTP source incidents and complaints YTD Target

Reportable odour incidents 0 0 0 0 0 0 0 0 0 0 0 0 0 0

Odour complaints 0 0 0 0 0 0 0 0 0 0 0 0 0 0

Insect complaints 0 0 0 0 0 0 0 0 0 0 0 0 0 0

Noise complaints 0 0 0 0 0 0 0 0 0 0 0 0 0 0

Other complaints (dust) 0 0 0 0 0 0 0 0 0 0 0 0 0 0

Total 0 0 0 0 0 0 0 0 0 0 0 0 0

Maximum Daily Discharge Volume Consent 
limit

Peak Day (m3/day) 2,787 2,699 2,787 2,468 1,990 1,990 691 821 1,318 1,674 2,522 2,485 < 2800



SUPPLEMENTARY
MATERIAL

15

Wastewater Treatment  
Performance

WATERCARE  SERV ICES  L IM ITED     2015  SUPPLEMENTARY  MATER IAL

Description of Treatment Processes

The Helensville WWTP is located at Mount Rex in Helensville on the 
Kaipara Coast Highway. 

The system consists of an inlet screen followed by two oxidation ponds 
operated in series. There are a total of five floating aerators that assist in 
the treatment process. Treated effluent is discharged to the Kaipara River, 
approximately 5 km upstream from the South Kaipara Harbour.

The plant had a major upgrade in September 2015 with installation of a 
purpose built ultrafiltration unit. This advanced plant reuses membranes 
from Watercare's water treatment plants, helping to further improve 
performance as well as recycle used membranes. This has dramatically 
improved effluent quality from September 2015 onwards, which is 
outside of this reporting period.

Assessment of Plant Performance

Effluent Discharge Volumes

Flow monitoring indicates that the maximum daily discharge limit 
was met for most of this reporting year except on 01 September 2014 
when the daily discharge volume was 6,521m3/day. This was following 
a torrential rainfall event on the same day. Peaks in flow generally 
corresponded to periods of heavy or prolonged rainfall. 

The annual average daily discharge limit of 1,500m3/day has been met 
for this reporting year. 

Effluent Quality Monitoring

Results indicate that 92nd percentile and median for E. coli and Total 
Suspended Solids exceeded the consented limits. Median value of BOD 
was compliant for this reporting year, although 92nd percentile value 
exceeded the consented limit value.

Microbial quality and the associated public health risks have 
now improved since the Ultrafiltration unit (U/F) was installed in 
September 2015. 

Dissolved oxygen (DO) concentrations in the effluent continue to comply 
with consent limits (average DO level 7.5 mg/L).

Air Discharge Monitoring

Compliance with the air discharge consent was achieved during this 
reporting year. 

Complaints and Incidents

No complaints have been received in regards to the operation and 
maintenance of the WWTP for this reporting year. No incidents have been 
reported for this reporting year. 

Summary of Plant Performance

One breach in total effluent discharge volume was recorded this 
reporting year which correlated with heavy rainfall. Apart from general 
compliance with the discharge volume limit, Helensville WWTP continues 
to exceed effluent quality standards for biochemical oxygen demand, 
total suspended solids, and E. coli. This is due to the limitations of 
the treatment system that was in place for the reporting year. The 
commissioning of the ultrafiltration system has enabled the plant to be 
compliant on all measured parameters from September 2015 onwards.

Helensville  
Wastewater  
Treatment Plant



SUPPLEMENTARY
MATERIAL

16

Wastewater Treatment  
Performance

WATERCARE  SERV ICES  L IM ITED     2015  SUPPLEMENTARY  MATER IAL

Wastewater Treatment Plant Performance – Helensville

Standard
Jul

2014
Aug

2014
Sept

2014
Oct

2014
Nov

2014
Dec

2014
Jan

2015
Feb

2015
Mar

2015
Apr

2015
May

2015
Jun

2015
Annual 
Median

Pollutant load Median

Monthly median

BOD (g/m3) ≤ 20 17.0 14.5 18.0 11.4 15.0 25.0 34.5 29.0 26.0 25.0 30.5 12.0 21.5

NFR (g/m3) ≤ 20 36.0 25.5 38.5 17.5 40.5 85.0 110.0 130.0 135.0 106.5 89.0 29.0 62.8

Nutrients 

Monthly median

Ammonia (g/m3) ≤ 20 9.10 24.5 20.5 23.0 20.0 18.0 0.69 0.46 0.53 0.51 2.3 22.0 13.6

Bacteriological

Monthly median

Enterococci 
(cfu/100mL)

≤ 50 25,000 2,470 2,005 3,700 4,650 8,000 1,195 19,650 5,350 9,450 51,500 11,000 6,675

Pollutant load 92nd Percentile

Annual 
92nd 

Percentile

Monthly 92nd Percentile

BOD (g/m3) ≤ 30 34.6 17.4 18.8 12.7 16.7 32.6 38.3 31.5 31.9 30.9 30.9 13.7 35.0

NFR (g/m3) ≤ 35 63.7 27.6 42.3 21.3 48.5 86.7 110.0 130.0 139.2 126.2 106.6 33.2 131.1

Nutrients 

Monthly 92nd Percentile

Ammonia (g/m3) ≤ 30 16.6 24.9 20.9 26.4 20.0 19.7 0.81 0.51 0.57 0.59 3.9 25.4 25.5

Bacteriological  

Monthly 92nd Percentile

E. coli (cfu/100mL) ≤ 100 53,560 4,007 2,925 3,952 5,112 19,760 1,367 33,384 8,752 14,112 55,280 18,560 53,766

Resolved WTP source incidents and complaints  YTD Target

Reportable odour 
incidents

0 0 0 0 0 0 0 0 0 0 0 0 0 0

Odour complaints 0 0 0 0 0 0 0 0 0 0 0 0 0 0

Insect complaints 0 0 0 0 0 0 0 0 0 0 0 0 0 0

Noise complaints 0 0 0 0 0 0 0 0 0 0 0 0 0 0

Other complaints 
(dust)

0 0 0 0 0 0 0 0 0 0 0 0 0 0

Total 0 0 0 0 0 0 0 0 0 0 0 0 0

Volumes Standard Annual 
Maximum

Total month (m3) 47,396 43,143 50,722 37,957 30,709 35,061 25,406 24,387 27,589 32,472 45,691 46,599

Maximum daily 
discharge (m3/day)

5,500m3 2,500 3,654 6,521 3,515 1,480 3,766 1,059 1,051 1,515 1,726 4,721 4,259 6,521

Average (m3/day) 1,529 1,392 1,691 1,224 1,024 1,131 820 871 890 1,082 1,474 1,553

Annual Average (over 
any consecutive 12 
month period)

1,500m3 1,119 1,120 1,107 1,125 1,132 1,142 1,137 1,146 1,155 1,171 1,220 1,225



SUPPLEMENTARY
MATERIAL

17

Wastewater Treatment  
Performance

WATERCARE  SERV ICES  L IM ITED     2015  SUPPLEMENTARY  MATER IAL

The Warkworth WWTP is located at the end of Alnwick Street in 
Warkworth.

 It is an activated sludge plant with the following processes and 
equipment utilised for the treatment of wastewater:

• Screen

• Oxidation ditch

• Two clarifiers

• Pebble filter

• Effluent balancing tank

• UV disinfection

• Peak flow plant (Actiflo)

• Sludge dewatering (centrifuge)

• Biofilter for treatment of air discharges from screening and biosolids 
processing areas.

Treated effluent is discharged to the Mahurangi River. Dewatered 
biosolids are taken to a permitted solid waste landfill.

Assessment of Plant Performance

Effluent Discharge Volumes

Review of results of daily discharge monitoring indicate that effluent 
volume discharge limits were met for the reporting year during both wet 
and dry weather conditions. 

Effluent Quality Monitoring

Results of monitoring indicate that effluent discharge standards were 
consistently met for all parameters during this reporting year. 

Air Discharge Monitoring

All monitoring as required by consent has been completed and all 
consent conditions complied with. 

Complaints and Incidents

There were no complaints during this reporting year. No incidents were 
recorded for this reporting year.

Summary of Plant Performance

Warkworth WWTP achieved full compliance with both flow and discharge 
standards during this reporting year. 

The “Actiflo” peak flow treatment (PFT) installed in 2012 continues to be 
effective in preventing any wet weather overflow issues. 

Warkworth  
Wastewater  
Treatment Plant



SUPPLEMENTARY
MATERIAL

18

Wastewater Treatment  
Performance

WATERCARE  SERV ICES  L IM ITED     2015  SUPPLEMENTARY  MATER IAL

Wastewater Treatment Plant Performance – Warkworth 

Standard
Jul

2014
Aug

2014
Sept

2014
Oct

2014
Nov

2014
Dec

2014
Jan

2015
Feb

2015
Mar

2015
Apr

2015
May

2015
Jun

2015
Annual 
Median

Pollutant load 92nd Percentile

Monthly 92 Percentile

BOD (g/m3) ≤ 20 1.4 1.45 1.44 2.7 1.68 1.4 0.85 1.38 1.54 1.21 1.38 1.14 1.8

NFR (g/m3) ≤ 30 7.5 2.5 12.0 9.4 24.7 7.1 3.2 6.2 8.4 10.2 4.0 6.3 13.5

Bacteriological

Monthly 92 Percentile

Faecal Coliforms 
(cfu/100mL)

≤ 200 2.8 3.3 75.3 30.8 21.3 36.1 9 7.8 4.9 93.6 6.2 3.3 77.5

Nutrients 

Monthly 92 Percentile

Ammonia (g N/m3) ≤ 10 2.9 0.4 0.61 3.4 3.2 0.4 0.52 0.59 2.2 2.9 4.5 0.4 3.5

Resolved WTP source incidents and complaints  YTD Target

Reportable odour 
incidents

0 0 0 0 0 0 0 0 0 0 0 0 0 0

Odour complaints 0 0 0 0 0 0 0 0 0 0 0 0 0 0

Insect complaints 0 0 0 0 0 0 0 0 0 0 0 0 0 0

Noise complaints 1 1 0 0 0 0 0 0 0 0 0 0 2 0

Other complaints 
(dust)

0 0 0 0 0 0 0 0 0 0 0 0 0 0

Total 1 1 0 0 0 0 0 0 0 0 0 0 2

Volumes Standard Annual 
Maximum

Total month (m3) 45,697 33,941 41,061 28,484 25,993 32,959 24,543 23,242 25,930 25,897 33,105 31,389

Maximum daily 
discharge (m3/day)

8,100 4,356 3,331 5,123 1,634 1,080 3,918 926 1,035 1,192 1,262 2,023 2,030 5,123



SUPPLEMENTARY
MATERIAL

19

Wastewater Treatment  
Performance

WATERCARE  SERV ICES  L IM ITED     2015  SUPPLEMENTARY  MATER IAL

The Snells-Algies WWTP is located on Hamatana Road in Snells Beach. 

The treatment system consists of the following treatment devices and 
processes for treatment of wastewater: 

• Influent splitter chamber

• Biofilter (air discharges from splitter are passed through biofilter)

• Two aerated lagoons

• Two oxidation ponds 

Treated effluent is discharged to the CMA via an outfall pipe that extends 
600 m into the marine environment south of Martins Bay.

Summary of Changes to the WWTP during 2014-2015

The Snells-Algies WWTP continues operating in a stable and satisfactory 
state. No upgrade work was needed in this reporting year. Options for 
replacing the outfall are being investigated. 

Assessment of Plant Performance

Effluent Discharge Volumes

Results indicate that daily discharge volumes were in compliance with 
the discharge limits for the reporting year. Total discharge volumes for the 
year were approximately 302,438 m3, slightly higher than the previous 
year 2014 (283,623 m3) and slightly lower than 2013 (307,246 m3).

Effluent Quality Monitoring

Results of monitoring as specified by the consents were assessed for 
compliance on a quarterly basis. This review indicates that compliance 
with all discharge standards were achieved during each quarter during 
this reporting year. 

Odour Monitoring

Routine walk-over and odour inspection are conducted by Watercare’s 
operations team at the WWTP. The WWTP has been well operated  
and maintained with no odour complaints received for the whole 
reporting year. 

Complaints and Incidents

No complaints have been received in regards to the operation and 
maintenance of the WWTP for this reporting year. No incidents have been 
reported during this reporting year. 

Summary of Plant Performance

The Snells-Algies WWTP performed well during this reporting year. 
Compliance with discharge standards was achieved at all times.

Snells-Algies  
Wastewater  
Treatment Plant



SUPPLEMENTARY
MATERIAL

20

Wastewater Treatment  
Performance

WATERCARE  SERV ICES  L IM ITED     2015  SUPPLEMENTARY  MATER IAL

Wastewater Treatment Plant Performance – Snells/Algies

Standard
Jul

2014
Aug

2014
Sept

2014
Oct

2014
Nov

2014
Dec

2014
Jan

2015
Feb

2015
Mar

2015
Apr

2015
May

2015
Jun

2015
Annual 
Median

Bacteriological

Monthly median

Enterococci 
(cfu/100mL)

≤ 50 25,000 2,470 2,005 3,700 4,650 8,000 1,195 19,650 5,350 9,450 51,500 11,000 6,675

Pollutant load Monthly 92 Percentile

Monthly 92 Percentile

BOD (g/m3) ≤ 80 18.7 13.6 16.1 17.5 27.2 37.6 25.3 21.3 20.4 12.5 9.9 12.9 28

NFR (g/m3) ≤ 100 34.0 30.1 30.1 25.5 39.4 100.0 82.4 75.9 57.1 30.0 27.3 49.4 85

Dissolved Oxygen 
(g/m3)

≥ 2 13.9 20.8 19.7 18.7 21.4 22.5 18.9 19.8 18.1 17.8 8.0 8.9 22

Bacteriological

Monthly 92 Percentile

Faecal Coliforms 
(cfu/100mL)

≤ 50,000 2,624 5,484 984 4,208 3,492 2,860 1,366 1,176 2,016 3,792 2,356 697 4,361

E. coli (cfy/100mL) ≤ 10,000 1,844 3,035 984 2,484 4,028 2,256 1,100 949 1,408 4,412 2,332 522 4,074

Resolved WTP source incidents and complaints  YTD Target

Reportable odour 
incidents

0 0 0 0 0 0 0 0 0 0 0 0 0 0

Odour complaints 0 0 0 0 0 0 0 0 0 0 0 0 0 0

Insect complaints 0 0 0 0 0 0 0 0 0 0 0 0 0 0

Noise complaints 0 0 0 0 0 0 0 0 0 0 0 0 0 0

Other complaints 
(dust)

0 0 0 0 0 0 0 0 0 0 0 0 0 0

Total 0 0 0 0 0 0 0 0 0 0 0 0 0

Volumes Standard Annual 
Maximum

Total month (m3) 35,957 31,991 36,222 24,663 19,936 27,782 21,222 17,425 18,711 20,403 24,166 23,960

Maximum daily 
discharge (m3/day)

4,680 2,000 1,905 2,038 1,297 1,295 1,988 920 1,257 1,229 1,194 1,278 1,816 2,038



SUPPLEMENTARY
MATERIAL

21

Wastewater Treatment  
Performance

WATERCARE  SERV ICES  L IM ITED     2015  SUPPLEMENTARY  MATER IAL

The Wellsford WWTP is located off State Highway one 1.8 km south  
of Wellsford. 

The WWTP utilises the following processes and equipment for the 
treatment of wastewater: